
 

Six Monthly Compliance Report of Environmental Clearance  

For 

Viscose Staple Fibre, Sulphuric Acid and Carbon-Di-sulphide 

Expansion of Viscose Staple Fibre Unit, Captive Power Plant and Setting up Solvent Spun Cellulosic 

Fibre   

 

 

 

Submitted to:- 
 

Ministry of Environment Forest & Climate 

Change, (WR Office) Bhopal Ministry of Environment 

Forest & Climate Change, New Delhi 

Central Pollution Control Board, Zonal Office 

(Vadodara) Gujarat Pollution Control Board-Bharuch 

 

Submitted By:- 

 

Grasim Industries Limited 

(Unit: - Grasim Cellulosic Division) 

Plot No. 1 GIDC Vilayat Industrial Estate, 

PO-Vilayat, Taluka-Vagra, Dist: - Bharuch-

392012, Gujarat, India 
[...]
 Proposed Plantation Species: Neem (Azadirachta indica), Kasood (Cassia siamea), Pine/Junglisaru (Casuarina equisetifolia), Orchid tree (Bauhinia blakeana), Saptparni 

(Alstonia scholaris), Gulmohar (Delonix regia), Rain tree (Samanea saman), Shisham (Dalbergia sissoo), Bel (Aegle marmelos), Arjun tree (Terminalia arjuna), Cassia fistula 

(Amaltas), Yellow Gulmohar (Peltophorum ferrugineum), Bottle brush (Callistemon sp.), Kadamb (Neolamarckia cadamba), Semal/Kapok (Bombax ceiba), Jamun (Syzygium 

cumini), Apple blossom tree (Cassia javanica), Sausage tree (Kigelia pinnata), Basant Rani (Tabebuia rosea), Morpankhi (Thuja occidentalis), Safeda (Eucalyptus), Guh babool 

(Acacia farnesiana), Kaner (Nerium indicum), Champa (Plumeria rubra), Holy basil (Ocimum tenuiflorum), Jarul (Lagerstroemia speciosa), Bougainvillea spectabilis, Lemon 

(Citrus lemon),  Sankuppi (Clerodendrum inerme), Lawn Plantation and Shrubbery etc. 

Plant species for Odor management : Neem (Azadirachta indica), Saptparni (Alstonia scholaris), Guh babool (Acacia farnesiana), Morpankhi (Thuja occidentalis), 

Bougainvillea (Bougainvillea spectabilis), Lemon (Citrus lemon), Kaner (Nerium indicum), Mehndi (Lawsonia inermis), Champa (Plumeria rubra), Holy basil (Ocimum 

tenuiflorum), Tulsi (Ocimum sanctum), Sankuppi (Clerodendrum inerme), Jasmine tree (Plumeria alba), Jarul (Lagerstroemia speciosa), Gurhal (Hibiscus rosa sinensis), 

Bunchgrass (Vetiveria zizanioides) etc. 

Gaseous emission (SO2 & NOx) tolerant species: Neem (Azadirachta indica), Bel (Aegle marmelos), Kasood (Cassia siamea), Earleaf Acacia (Acacia auriculiformis), 

Saptparni (Alstonia scholaris), Aldu (Ailanthus excelsa), Siris (Albizia lebbeck), Shisham (Dalbergia sissoo), Pipal (Ficus religiosa), White fig (Ficus infectoria), Maulsari 

(Mimusops elengi), Kaner (Nerium indicum), Jarul (Lagerstroemia speciosa) etc. 



 

Table No. 03 

Sector Activity 1st Year 2nd Year 3rd Year 4th Year 5th Year 
6th to 10th 

Year 
Total Amount 

(in Crores) 

Entry Point 
Activities 

Village level meeting for repo 
building and initial discussion 
for the community 
development needs in villages 

0.02 0 0 0 0 0 0.02 

Baseline / Household survey in 
10 villages 

0.1 0 0 0 0 0 0.1 

Participatory Rural Appraisal 
(PRA) exercise in 10 villages 

0.03 0 0 0 0 0 0.03 

 

 

 

The estimated project cost is Rs.2560 Crores.  The estimated project cost will be Rs.2560 Crores. 

Employment will be provided to 1300 persons as direct & 1200 

persons indirectly after expansion.  

 

After Expansion Noted to provide the Employment: - 1300 persons as 

direct & 1200 persons as indirect. 

Industry  proposes  to  allocate  Rs.64.04 Crores towards  enterprise 

social commitment 

 

We have plan to  allocate  Rs.64.04 Crores towards  enterprise social 

commitment 

Please refer Table No.03 for detailed ESC plan 



Exposure visit to Village 
Representative 

0.02 0 0 0 0 0 0.02 

Educational 
Programmes 

Career Counseling & 
Educational Camp/Skills based 
Individual training program etc. 

0.05 0.05 0.05 0.05 0.05 0.25 0.5 

Merit Scholarship to girl’s 
students for higher education / 
Prize Distribution to Merit 
Holders in Govt. Schools. 

0.1 0.12 0.14 0.16 0.18 0.9 1.6 

Distribution of School uniform 
and Books to needy children 

0.15 0.15 0.15 0.15 0.15 0.75 1.5 

Celebration of National & 
International 
days:  Independent & Republic 
Day, yoga day, women day etc. 

0.03 0.03 0.03 0.03 0.03 0.15 0.3 

Village Knowledge 
center/school library etc. 

0.01 0.01 0.01 0.01 0.01 0.05 0.1 

Assistance in School/ AWC 
Infrastructure 

0.05 0.05 0.05 0.05 0.05 0.35 0.6 

Knowledge Program (Creative 
Competition-Sciences 
exhibition, Children’s Sports 
activities, Education tour etc.) 

0.05 0.05 0.05 0.05 0.05 0.35 0.6 

Quality of 
Education/Specialized Coaching 

0.01 0.01 0.01 0.01 0.01 0.06 0.11 

Provision of School Faculty& 
educational supports  

0.01 0.01 0.01 0.01 0.01 0.06 0.11 

Science Lab Equipments to 
schools 

0.04 0.05 0.05 0.06 0.06 0.33 0.59 

School Furnisher (Benches, 
Black board, Fan, Cupboard 
&Computer etc.) 

0.03 0.03 0.03 0.03 0.03 0.15 0.3 

Providing sports kit and 
organizing sports meet in 
nearby villages 

0.02 0.02 0.02 0.02 0.02 0.1 0.2 



Reducing drop-out and 
continuing Education 

0.02 0.02 0.02 0.02 0.02 0.1 0.2 

Balwadi Centers/ day care 
centers development  

0.01 0.01 0.01 0.01 0.01 0.05 0.1 

Health and 
Family 

Welfare 
Programme 

Mother and Child care program, 
Malnutrition etc. 

0.06 0.06 0.06 0.06 0.06 0.3 0.6 

Preventive &Curative Health 
Care / Mega Eye Check-Up and 
Operation Camp/ general  
health camp/Specialized  Health 
Camps / Blood Donation Camp / 
Support in Pulse Polio Camp 
etc. 

0.05 0.05 0.05 0.05 0.05 0.3 0.55 

Adolescent health care-
promoting the use of sanitary 
napkins etc. 

0.08 0.08 0.03 0.03 0.03 0.35 0.6 

Health & Sanitation Awareness 
Camp / Trainings (IEC 
Programme, 

0.01 0.01 0.01 0.01 0.01 0.05 0.1 

Healthy Baby Competition 0.01 0.01 0.01 0.01 0.01 0.05 0.1 

Treatment of BPL, Old age or 
needy patient 

0.04 0.04 0.04 0.04 0.04 0.2 0.4 

Separate toilets constructed an 
to BPL families 

0.1 0.1 0.1 0 0 0 0.3 

Mobile Dispensary Programme 0.15 0.06 0.06 0.06 0.06 0.3 0.69 

Support to Primary Health 
Centers/ sub centers etc. 

0.05 0.-05 0.05 0.05 0.05 0.25 0.45 

Ambulance 0.15 0.06 0.06 0.06 0.06 0.3 0.69 

Infrastructure 
Development 

C:C Road/ Paver Block 
Development/ Drainage System 
Development 

0.05 0.05 0.05 0.05 0.05 0.25 0.5 



Community Pasture Land 
Development/ Orchard 
Development  etc. 

0.02 0.02 0.02 0.02 0.02 0.1 0.2 

Renovation of Temple 0 0 0 0 0 0 0 

Construction of Community 
centre 

0.15 0.15 0 0 0 0 0.3 

Construction of School building  
up gradation/ New etc.  

0.15 0.15 0.15 0.15 0.15 0.75 1.5 

Low cost housing facilities etc. 0.1 0.1 0.1 0.1 0.1 0.5 1 

New/ Up-gradation of washing 
platform-specially women’s 

0.05 0.05 0.05 0.05 0.05 0.25 0.5 

Development of the Drinking 
Water Facility i.e. Hand 
Pump/Bore Well/Water Tank/ 
Pipe line etc. 

0.05 0.05 0.05 0.05 0.05 0.25 0.5 

Village Sanitation Equipment & 
Construction / Drainage System 
etc.  

0.05 0.05 0.05 0.05 0.05 0.25 0.5 

Repair the School / AWC 
Building etc. 

0.05 0.05 0.05 0.05 0.05 0.25 0.5 

Non-Conventional energy 
system viz. Solar Light ,Low 
smoke wood stoves, Biogas etc.  

0.03 0.03 0.03 0.03 0.03 0.15 0.3 

Construction of Public Pyau 0.02 0.02 0.02 0.02 0.02 0.1 0.2 

Construction of Hospital 7 7 5 5 5 7 36 

Construction of Public 
Sanitation Complex in the 
nearby villages 

0.05 0.05 0.05 0.05 0.05 0.25 0.5 

Construction of Funeral Shed in 
the nearby villages 

0.02 0.02 0.02 0.02 0.02 0.1 0.2 

  
Sewing & Tailoring Center/ 
garment production center etc. 

0.04 0.04 0.04 0.04 0.04 0.2 0.4 



vocational skill training center: 
computer course/mobile 
repairing/TV repairing 
com/Electrical / welder/fitter/ 
Wireman /Plumber/ handicraft/ 
beautician,/Masala making/ 
vermi compost/ nadep etc. 

0.04 0.04 0.04 0.04 0.04 0.2 0.4 

Support to SHGs for 
entrepreneurial activities& 
capacity building of rural 
women and men for 
programmes like –saving & 
credit linkages with bank ,   

0.1 0.1 0.1 0.1 0.1 0.5 1 

Livelihood infrastructure/ 
Enhancement etc.  

0.1 0.1 0.1 0.1 0.1 0.5 1 

Support to Rural Enterprise 
development  & Income 
Generation etc.  

0.05 0.05 0.05 0.05 0.05 0.25 0.5 

Natural Resource conservation 
programs/Plantation / Green 
Belt Development /Roadside 
Plantation& Tree guard 
provided to protect Trees etc. 

0.05 0.05 0.05 0.05 0.05 0.25 0.5 

Integrated Livestock 
development: cattle breed 
improvement/ Innovative 
Cattle Feeding System/ Dairy 
development /Distribution 
Green founder seed for cattle 
etc. 

0.08 0.08 0.08 0.08 0.8 0.3 1.42 

Integrated  agricultural 
Development Program: Hi-yield 
Varity Seed 
Distribution/Saplings Planted - 
fruits & forest species etc. 

0.08 0.08 0.08 0.08 0.08 0.4 0.8 

Promotion of Agricultural 
Equipment – Drip irrigation etc.  

0.1 0.1 0.1 0.1 0.1 0.5 1 



Farmer's club Training centers / 
Agriculture & Horticulture 
productivity improvement 
programmes/ field exposure 
visit Training etc. 

0.1 0.1 0.06 0.06 0.06 0.3 0.68 

Bacteriological Water testing in 
well, Hadpump Etc 

0.02 0.02 0.02 0.02 0.02 0.1 0.2 

De-silting & Renovation of Farm 
Pond/Anicut 

0.02 0.02 0.02 0.02 0.02 0.1 0.2 

Construction of Rain Water 
Harvesting Structures / Roof 
top water harvesting / Pond 
deepening etc. 

0.02 0.02 0.02 0.02 0.02 0.1 0.2 

Farm Bunding with masonry 
waste weir / Catchment Area 
Treatments 

0.02 0.02 0.02 0.02 0.02 0.1 0.2 

Social Issues 
Intervention 

Organizing & supporting rural 
socio-cultural programme with 
villagers & with District 
Administration 

0.06 0.06 0.06 0.09 0.06 0.3 0.63 

Other community welfare 
works i.e. widow / dowry less 
marriage, awareness camps on 
social issues etc. 

0.02 0.02 0.02 0.02 0.02 0.1 0.2 

Donation in Sports 
tournaments 

0.01 0.01 0.01 0.01 0.01 0.05 0.1 

Marathon Race for social abuse 
Early marriage or HIV 
Prevention 

0.01 0.01 0.01 0.01 0.01 0.05 0.1 

Impact assessment  study / 
Household survey in 10 villages 

0 0 0 0.05 0.05 0.25 0.35 

   TOTAL (In Crores) 10.16 9.79 7.62 7.63 8.34 20.5 64.04 

 
5 

There are no National parks, Wildlife sanctuaries, Biosphere 

reserves, Tiger/Elephant reserves, Wildlife corridors etc. within 10  

km  from  the  project  site. Narmada River (estuarine region) is at 

a distance of 9.0 km  in  SSW  direction from the project  site 

We have noted & There are no National parks, Wildlife sanctuaries, 

Biosphere reserves, Tiger/Elephant reserves, Wildlife corridors etc. 

within 10 km from  the  project  site. Narmada River (estuarine region) is 

at a distance of 9.0 km  in  SSW  direction from the project  site. 



 

 

 
 

 

6 

 

 

The total fresh water requirement is 35,000 m3/day, which will 

be met from Gujarat Industrial  Development  Cooperation  

(GIDC) water supply 

We shall met fresh water requirement through GIDC as being done for existing 

plant. 

Average Water consumption for last six months (Jul’18-Dec’18) - 13,608      

m3/day (for VSF plant only), sourced from Narmada River, supplied by 

GIDC (Except Power plant), following are the tabulated water 

Consumption details in Table No.04 

Table No.04 

Month  Water Consumption (m3/day) 

Average Minimum Maximum 

Jan-19 12654 9770 13830 

Feb-19 12238 9812 14422 

Mar-19 13791 12542 15206 

Avg. 12894 - - 
 

Following are the GIDC offer cum allotment letter details; 

1) Letter No. GIDC/POJ/MKT/GRASIM/575 

Dated 06th December-2006 

Agreement for Water Supply 15.60 MLD 

 

2) Letter No. GIDC/SE/CG//BRH/1236 

Dated 29th December-2016 

Agreement for Water Supply 25.00 MLD 
 

Necessary agreement of water supply is made with GIDC Agreement of water supply is made with GIDC on 06.12.2006, details as 

per Annexure-01 & 1A. 
Effluent generated from the project will be treated in the 

existing effluent treatment plant, and the treated effluent will 

be discharged into Bay of Kambhat through GIDC pipeline 

 

The Effluent generated from the project will be treated in the existing 

effluent treatment plant, and the treated effluent will be discharged 

into Bay of Kambhat through GIDC pipeline 

Existing TP Details are as below, Full Fledged ETP installed, 

which comprises of; 

1. Primary Treatment: -Grit Chambers, Equalization tank, 

Neutralization tank & Primary Clarifier with sludge 

dewatering system installed. 

2. Extended aeration activated sludge process: -Diffused 

aeration system. 

3. Secondary treatment: - Biological reactor with 

secondary clarifier & settling tanks. 



 
 

 

 

 

 

 

 

pH Temp. TSS
Oil & 

Grease

Fluorid

e
Sulphide TKN

Amm. N 

as N
Copper Zinc BOD COD

Total 

Res Cl2
Arsenic Mercury

Hexavalent 

Chromium 

Trivalent

Chromium
Lead Cadmium Nickel Cyanide

Phenolic 

Comp

Seleniu

m

Mangnes

e
Iron

Vanadi

um

Nitrate 

Nitrogen
Bio Assay Test

Unit - deg C mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit
mg/li

t
mg/lit mg/lit mg/lit mg/lit mg/lit mg/lit

mg/li

t

mg/li

t
mg/lit

GPCB limit 6.0 - 9.0
Not Exceed 

more than 35 

deg C
100 10 15 5 50 50 3 15 100 250 1 0.2 0.01 0.1 2 0.1 0.05 3 0.2 5 0.05 2 3 0.2 50

Jan-19 7.60 29 5 BDL 1.4 BDL 4.1 BDL 2.5 48 155 BDL BDL BDL BDL 0.07 0.10 0.05 0.03 BDL 0.37 BDL BDL 0.24 BDL -

Feb-19 7.60 31 10 BDL 1.2 BDL 14.3 8.6 BDL 2.2 44 142.5 BDL BDL BDL BDL 0.11 BDL 0.04 0.04 BDL 0.05 BDL BDL 0.31 BDL 6.50 Complied

Mar-19 7.69 32 40 BDL 6.7 BDL 29.0 24.1 BDL 2.3 54 174.5 BDL BDL BDL BDL 0.12 BDL 0.06 0.06 BDL 0.63 BDL BDL 0.43 BDL 7.70 Complied

Min 7.60 29.00 5.00 BDL 1.24 BDL 14.30 4.05 BDL 2.24 44.00 142.50 BDL BDL BDL BDL 0.07 0.10 0.04 0.03 BDL 0.05 BDL BDL 0.24 BDL 6.50

Max 7.69 32.00 40.00 BDL 6.70 BDL 29.00 24.10 BDL 2.46 54.00 174.50 BDL BDL BDL BDL 0.12 0.10 0.06 0.06 BDL 0.63 BDL BDL 0.43 BDL 7.70

Average 7.63 30.67 18.33 BDL 3.10 BDL 21.65 12.25 BDL 2.33 48.67 157.33 BDL BDL BDL BDL 0.10 0.10 0.05 0.04 BDL 0.35 BDL BDL 0.33 BDL 7.10

90% Survival o f 

fish after 96hrs.

Month & 

Date of 

Sampling

FINAL TREATED EFFLUENT

Treated effluent  quality for the period of Jan-18 to June-18  is summarized as under Table no. 05 

Monthly Test Report from Unistar Refer as Annexure – 02 

 Third Party Lab Details: - 
Agency: - Unistar Environment & Research lab Pvt. Ltd 

Address: -GIDC, Char Rasta, Vapi 

NABL : - NABL Certificate Number TC-7753 

NABL Certificate Issue Date & Expiry Date: - 15.09.2018 to 14.09.2020 

(Copy of NABL Certificate is attached with Test Report (Annexure-03)) 

 

 

 

 

 



 

ETP PFD: - 
 

 
 

 

 

 

 

 

 

 



 

 

Total power requirement of 55 MW will be met from the captive 

power plant. Three 175 TPH coal/petcoke fired boilers will be installed 

for the proposed CPP.  

We Have installed 25 MW CPP under CA plant. Shall Install 30 MW 

Captive Power Plant, one 175TPH Coal fired boiler will be installed for 

30 MW capacity. 

Multi cyclone separator/ bag filter with a stack of height of 125 m will 

be installed to control  the particulate  emissions within prescribed  

norms 

 

We Shall Comply the condition on commissioning of plant  to install the 

Multi Cyclone Separator/bag filter with a stack height of 125m to control 

the particulate emission within prescribe norms. 

 

Existing unit has 2 DG sets of 1250 KVA capacity, that are used as 

standby during power failure. Stack height of 30 m has been provided 

as per  CPCB norms for the existing DG  sets 

 

Existing DG sets will be used for standby power requirement, in case any 

power failure. Stack height of 30 m has been provided as per  CPCB 

norms for the existing DG  sets 

 

7 All Manmade Fibres Manufacturing (Rayon) projects are listed at 5(d) 

of Schedule to the Environment Impact Assessment (EIA) Notification, 

2006, under Category 'A' and requires appraisal at central level  by  

Expert  Appraisal Committee  (EAC) in the Ministry 

--- 

8 The terms of references (ToR) was granted on 2nd February, 2017 

with the exemption from public consultation in terms of para 7 (i), 

Point Ill, Stage (3)(i)(b) of EIA Notification, 2006 

--- 

9 The proposal for environmental clearance (EC) was placed before the 

EAC  (lndustry-2)  in  its  251h    meeting  held  during  5-7  July,  2017  

in  the  Ministry. The project proponent and their consultant M/s J. M.  

EnviroNet Pvt  Ltd, presented the EIA/EMP report as per the ToR. The  

EAC,  found the EIA/EMP report satisfactory and in consonance with 

the ToR, and recommended the proposal for  environmental  

clearance  with certain conditions 

--- 

10 Based on the proposal submitted by the project proponent and 

recommendations of the EAC (lndustry-2), the Ministry of 

Environment, Forest and Climate Change hereby accords 

environmental clearance to the project 'Expansion of Viscose Staple 